



**CERTIFICATE OF TEST**

Reference No. 522153389195

We hereby declare that  
the articles

**(A) Woven fabric (100% polyester 300D oxford) in Hi-vis Orange**

Submitted by

Name: **SUZHOU FEIRAN TEXTILE CO., LTD.**

Address: **NO. 688, YUANQU RD, SHENGZE TOWN, WUJIANG DISTRICT,  
SUZHOU, JIANGSU**

**Complies with the requirements of the standards**

**RIS-3279-TOM:2019: Rail Industry Standard for High Visibility Clothing**

2.2.2 Background Material Colour Characteristics

2.2.3 Background Material Colour Characteristics after Light Exposure

**CERTIFICATE**



The full details of the tests and the results are given in test report  
No.: SL52215338919501TX Dated: November 24,2022

This certificate is valid only for the applicant's selected test items and must not be used without the attached test report. This certificate must not be confused neither with the EU type examination certificate released by Notified Body nor with the conformity declaration released by manufacturer.

Signed for and on behalf of

SGS-CSTC Standards Technical Services (Shanghai) Co. Ltd

*Sara Gan*

